Copyright 2023

BOOMERING BAFC-6872 BASKETBALL HOOP

Installation
&Owner's
Instructios

Add:47 Berriman Drive, Wangara
Phone: 1300 499 311
Web: www.boomering.com.au Wi

[ /A WARNING A A

FAILURE TO COMPLY WITH ANY OF THE
WARNINGS IN THESE INSTRUCTIONS MAY
RESULT IN SERIOUS PERSONAL INJURY.

FAILURE TO COMPLY MAY ALSO RESULT
IN PROPERTY DAMAGE. PLEASE HEED ALL
WARNINGS AND CAUTIONS TO ENSURE
YOUR SAFETY

DO NOTE ATTEMPT TO ASSEMBLE WITH

SYSTEM WITHOUT CAREFULL READING
AND UNDERSTANDING THE INSTRUCTION

R W JI8

Keep this instruction manual in case you have to contact the manufacturer for replacement parts.




-

"saln(ul |ejuap ploAe

0} BuiAe|d uaym pienByinow e Jjeapp
‘Juawdinba pabewep uo Aejd JanapN
"8sn Yyoes ai0jaq Jieday “Ajjigeisul
pue 1snJ jo subis ‘alempley asoo|

10} @sn yoea ai0jaq wayshs 2y
‘Al@1eipawwi Jed jey) soejdal

‘syuied |@9)s Aue pajeljauad sey ysni

JI ‘|]aWeus Jol8Xa YlIm Juledal pue jsny
anowal Aj@yaidwod "ysnu 1oy Alueinbal
syed |ejaw ||e pue ajod ¥2ayn

‘|IB} pue }SnJ Ued ajod "ajod woJj

feme |eusiewW oiuebio pue 1a1em daay
1au ul a)buejua

Aew s108[qQ ('s]8 ‘saoe|y2au ‘'sayojem
‘sBuis) Ayjamal seam jou op ‘Aejd Buung
‘wajsAs isnlpe 0] uaip|iya mojje Jou oQg
‘sjed Buinow woly Aeme siabuly pue
spuey deay ‘yybiay Bunsnipe usyp
‘ajod uo Aejd Jo ‘'quiijo ‘apiis jou o
‘18U 10 ‘Wi ‘pleogyoeq

Ylim 19BIUOD Ul W00 82.jjylaa)l
J1in220 pinoa Ainful snouag "1au pue
‘pleogyoeq ayj wolj feme aoej s Jakjed
daay ‘saiaioe adfy yunp Buiwioyiad
uaym Aj|eioadsa ‘Aejd Buung

‘Klajes

a|qissod SE UCOS SE Wi aY] 85e3|9y
"sJayjo Buunlul pioAe Jo aJue|eq
uieBbai 01 AjJoliq wi ay) wolj Buey Ajup

‘wayshAs ayj o
uoljelado ajes 10} S8|NJ 8say) mo||0} pue
mouy siafe|d ||e 1Byl 8insua 1SN Jaump

"FOVINVA ALH3d0dd HO/AONY
AHNCNI SNOIY3S NI LTNS3YH AYIN
SONINYVYM 3S3HL 04 OL 3dN1Iv4d

N

S

'SN JOBJUOD ‘paJinbal S| 90UB)SISSE |BOIUYDDY j| @
‘ain|ie} Wa)sAs ul}jNsal p|nod 8SNSIW 10 UOISOLI0D ‘BlewWl|) @

‘uoljeao| ajod jo snipes (W /) '} 0z ulylim saul|
lamod peayJano ou aJe a1ay} ainsug ‘saul Jajem pue seb ‘sajqeo
Jamod punoubiapun ajeos0| 0y Auedwod Aypyn joejuoo ‘Buibbip aiojeg e

‘Aejd Bulinp sjesedas 0} suoljoas ajod ay) moj|e
pinoo os op o} ainjied ‘(s|qealjdde Ji) Ajuadoud suoijoas ajod ayjjess e

‘uonjelado siy) Joj papuawiwooal ale s|doad ¢ e

‘uoljned awalxe asn ‘Ajquaesse Bulnp Jeppejeasny| o

‘Alladoid pajelado pue ‘pauiejulew ‘paj|eisul Jou si

waisAs siyy j1 sysixa Ainful snouas jo Ajjigeqold ybiy v "Ainful 1o yusplooe
10 ¥S11 ay) 8onpal 0] pue uoljelado Jadoud 10j |eljUBSSA SI UOISIAIadnsS pue
asn ‘Ajquasse aja|dwoo pue Jjadolid "A||njaied suonjoniisul ay) Buimoj|oy
InoyIm wajlsAs siy) ajquasse o} jdwajie jou op ‘A}ajes ainsua 0]

‘walsAs ay) Jo uonelado

9]BS 10 $8|NJ 8SaY) MO||0) pue mouy siahe|d ||e jey] ainsua ISNwW JaumQ

ALNVHYYM QIOA T1IM ANV 3OVINYA ALYId0dd 'AYNCNI SNOIY3S
NI LTNS3HE AVIN SNOILONYLSNIALI4IVS I3SIHL OA OL 34N 1Iv4
S J

"IDVNVA ALYIdOHd HO/ANY AYNTNI SNOIYIS
NI LTNS3d AVIN SONINYYM 3SIHL MO 1104 OL 3dNTIV4

W snowonuisni avasvs (F




EXPLODED VIEW

R1R2R3R4

PARTS LIST

ITEM|QTY [DESCRIPTION

A 1 |Main Post

B 1 | Actuator

C 1 |Spring-Assist Cartridge

D 1 |Pole&Gusset padding

E 1 |Main Extension Arm

F 2 |Upper Extension Arm

G 1 |Backboard

H 1 |Rim Height Sticker

UNDERGROUND PARTS HARDWARE LIST

U1 1 | Anchor Template ITEM[QTY |[DESCRIPTION

U2 4 |16mm Anchor J-bolts 1 6 |Nylon Washer M18
U3 8 | Thick washer for J-bolt 2 2 |Nylon Washer M14
U4 12 |Hex nut M16 3 4 |Hex Bolt M18x335mm
uUs 4 | Anchor Rebar 36"L 4 2 |Hex Bolt M18x280mm
ue 4 |Lock Washer M18 5 2 |Hex Bolt M18x140mm
RIM HARDWARE 6 2 |Hex Bolt M14x40mm
R1 4 |Hex bolt M10x60 7 14 | Washer for M18 Bolt
R2 8 |Flat Washer M10 8 4 | Washer for M14 Boilt
R3 4 |Lock Washer M10 9 & |Lock Nut M18

R4 4 |Hex nut M10 10 4 |Lock Nut M14




INSTALLATION (Day 1to Day 4)

Prior to anchor system and goal assembly, call utility services for location of underground
utility lines before you dig.

This assembly needs 5 days totally.

Day 1: Anchor system installation.
Day 2-4: Allow concrete to cure,
Day 5: Complete basketball system installation.

[ SIXPEOPLE IS NEEDED TO LIFTUNITINTO PLACE

Tools and materials required forassembly

10. Concrete 16 Bags (80lbs/bag).
11. Electric Drill

12. Carpenter’'s Level

13. Aminimum of two Ladders

14. Water Supply

Day 1: Anchor system installation.

sl St e e

Two Adjustable Wrenches
1-1/8" Wrench

8/16" Wrench

3/4" Wrench

11/18" wrench

1" Wrench
Hammer or Mallet
Tape measure
Shovel

Rim height=120

One adult is needed for this step.

1.

Locate your system close to or on the
court, referring to your goal specifications
in Figure 1.

# WARNING

L

PLAY SURFACE K I

Crank handle he

fshi=50

Pole height=114

Before digging hole for anchor system, check for
buried power, gas, water, and telecommunication

lines! Failure to do so could result in serious or fatal
injury! Contact your local utility company if unsure.

S0 Oypteriu Insage Saefines

Lines are 2° wide.

150

'
12407

i
I
|
I
Extension dizstance=48 |
i
i
i
i
L]

& Regulation Court Lengths
[N High school: 84
B College & Professional; 84'




Day 1: Anchor system installation. 7 =

2. Assemble anchor system as shown in Figure 2.
Thread nut M1&(U4) all the way to bottom of threads on J-bolt
(U2) insert threads of J-bolt through hole on anchor plate (U1)
and secure with nut (U4).

Note: Please follow the leg direction of J bolts shownirFigure 2 .

3. Dighole 52" deep and 21" in diameter using a spade, shovel, or
post hole digger.

Warning
Never continue to assemble yoursystem
without following cementing instructions. 5
Failure to do so may cause serious This side faces
personal injury or property damage. Playing greund

Playing
Surface

FPlaying surface
(Front side)

4. Mix and pour concrete into hole. Follow
instructions on concrete bag. Stop
about 18" below playing surface.

Rebar 5. Insert6 Rebars (U5)into concrete 8"
o1 3 apart making a square in center on hole.
6. Continue to pour concrete into hole. Use
a concrete form or wooden form for top
4" until concrete flush with playing
surface (can be 2-4inch higher than play

Day 2-4: Allow concrete to cure court if needed).

g R 7. Push anchor system into concrete and
® Allow 72 hours for concrete to cure before agitate to eliminate voids in concrete.

continue to installation.

level and square anchor plate (U1) to

® Check to see that no Concrete or Debris flayin;g SI.tI_TIfaEE.This isvery
obstructs threads on threads of J bolts. mportant:
% J Clean off any concrete on anchor plate

and exposed threads.

To be continued. You are finished with anchor system.
Allow concrete cure a minimum of 72hrs,



INSTALLATION (Day5)

A hammer or mallet may be needed during assembly.

A. Slide a 16mm Thick Washer (U3) over each of the J-Bolts (U2) as shown in FIGURE 1A.

B. Remove the Padding from Main Post (A). Place the Main Post (A) over the J-Bolts. Slide a
16mm Thick Washer (U3), a Lock washer 16mm (U6) and thread a 16mm Hex Nut (U4) to each
J-bolt. Tighten the Nuts only a few turns onto the J-Bolts as shown in FIGURE 1B.

C. If the Main Post (A) is not exactly vertical, adjust the 16mm J-Bolt Hex Nuts (U4) located under
the Post base. Tighten all of the Hex Nuts (U4 ) Above Post base when Main Post (A) is vertical.

NOTE: Face the Main Post (A) with Actuator Bracketfacing playing court (asshownin FIGURE 1C).

s " I
Playing Court .
Back
FIGURE 1A FIGURE 1B FIGURE 1C
STERP 2
STEPZ2 Attach Lower Extensionarm (E) to
Pole (A).
R Slide the Main Extension Arm(E) over
Nylon washer was pre :
insalled on the o Flat washer the top of the Main Post (A) , attach
lower extension arm. M18 Main extension arm (E) to the lower

pivot tube in Pole (A) with one Hex
bolt M18x335mm (#3), two Flat
Washers M18(#7),four Nylon
Washers M18 (#1), and one Nylon

nut M18(#9).
; Hex bolt Note: Nylon washer has been pre-
Main M18x335mm installed in the factory
extension arm 4
Mylon nut
M18
Flat washer —+——Pole
M18

Mylon washer M18



INSTALLATION (Day5)

STEP3

Attach the Spring-Assist (C) to Main Post (A)
with one Hex Bolt M18x140mm (#5), two Flat
Washers M18(#7) and one Lock nut M18 (#9).

STEP 4

Raise Main extension arm (E) to
align the second set pivot tubesin
Pole (A) with holes at the bottom of
Spring assist Cartridge(C). Slide
one Flat washer M18 ( #7) over Hex
bolt M16x320mm (#3), and slide the
bolt all the way thru Main extension
arm (E), Spring-assist Cartridges,
secure it with one Flat Washer M18
(#7) and one Lock Nut M16 (#14)
from the other side.

STEPS

Attach the Spring-Assist (C) to Main Post (A)
with one Hex Bolt M18x140mm (#35), two Flat

Washers M18(#7) and one Lock nut M18 (#9).

STEP 6

Crank the Actuator (B) to align the bottom pivot
tube with the third set of welded tubes on the

Main Extension Arm (E), attach Actuator to
Main extension arm Using one Hex bolt

M18X335MM (#3), two Flat WashersM18 (#7),

one Lock nutM18(#9)

Hex bolt
M18x140

M
Hex belt
M1Bx140

STEP3

washer

}__\ /ms
| ‘-«'\g/Lock nut

M18

>TEPS

washer
M18

A

Lock nut
S

washer
M1g

Lock nut
@"'ﬂﬂms

STEP 6



STEP7
Attach the 2 Upper Extension Arms(F) to
Main Post (A)with one Hex Bolt i
M18x280mm (#4), two Flat Washers

M18(#7), 2 Nylonwashers (#1), and
one Lock nut M18 (#9).

Lotk mu
M1

Do not tighten at this time.

STEP 8

A. Hook Crank Handle to the hole in the bottom of
actuator, crank to release Spreader bracket on
Spring Assist Cartridge (C) and get them removed.
See FigureSTEP 3 onpage?7.

Attach the Backboard to Main Extension Arm(E) by
using a Hex Bolt m18x335mm (#3), two Flat Washers

M18 (#7), two Nylon washers (#1), and one Lock nut B. Connect Upper Extension Arms (F) to the
M18 (#9). side of Backboard (G), using 2 Hex bolts
M14x40mm (#6), 4 Flat Washers M14
Note: Nylon washers go between Main extension arm (#8), 2 Nylon washers M14 (#2), and 2
Bracket (E) and Backboard mounting bracket. Lock nuts M14(#10) .
Note: Put Nylon washers between backboard
STEP 8B plate and Upper extension connecting plate.
Hex bt
@dl---mm.n

".> = washer
M4

S Hex bolt
M18x335

E 1 Ki14
Mibdo~, @ Il> Ny :
,:pf washar

@"-—-—.whl‘lﬂ
Mig

5]
e NS
STEP 8A

‘(\" 4

&>

&~

(b,

-]
N
2 /




STEP 9

A. Remove the screws on Rim spring box cover, open
the Spring box.

B. Crank lower backboard as much as possible.
Mount the rim to the Mounting bracket on
Backboard(G), using the hardware supplied in
rim box.

C.Re-attach Spring box cover to the Rim with removed
SCrews.

NOTE: Use alevel to adjust and make surerimis
levelside toside before tightening nuts.

STEP 10 !

STEP 10

A. Apply Rim Height Sticker
After everything is square, make sure all
nuts on the system have been tightened.

NOTE: Do not overtighten the Nuts, make
surethe unitcan be adjusted up and down.

B. To apply the Rim Height Sticker(In the manual
pack), first use a tape measure to crank rim up to
exactly 10’ from the playing surface. Use a pencil to
make a mark on the Actuator(B)
where the black plastic sleeve stops.

Then, peel and apply Rim Height Sticker to
outside of Actuator(B) lining up the

pencil mark with the 10’ mark on the Rim Height
Sticker. See detail A.

INERRREEARY

E

e=i—
e

C. Attach Post Pad and Gusset Pad to Main Post (A) (not shown).



